
 

 
PRE-FEASIBILITY REPORT 

 
ON 

 

EXPANSION OF INTEGRATED STEEL PLANT 
FROM 9.6 TO 15.6 MTPA (LIQUID STEEL) IN 

SURAT DISTRICT, GUJARAT 
 

FOR 
 

ARCELORMITTAL NIPPON STEEL INDIA 
LIMITED 

 

 

  
 

 

SEPTEMBER 2021 



ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 

 
TABLE OF CONTENTS 

 
      Page 

- i - 

1 - EXECUTIVE SUMMARY ................................................... 1-1 

2 - INTRODUCTION OF THE PROJECT/BACKGROUND 
INFORMATION ............................................................... 2-1 

2.1 Identification of the Project and Project Proponent ............... 2-1 
[...]
chamber and the inert gas will flow in the opposite direction.  The heat of 

the hot coke will be recovered by direct contact of circulating inert gas 

and the absorbed heat will be subsequently utilized for the generation of 

high pressure steam in the waste heat boiler.  From the waste heat 

boiler, the cooled circulating gas will then be admitted into cyclones, 

where the fine fraction of coke dust will be removed.   

 

3.6.2.8 By-product Plant   

 The by-product plant facilities will be planned for the 

production of clean COG for use as plant fuel, as well as crude tar, 

naphthalene, and elemental sulfur.   The following units will be provided 

in the by-product plant for the cleaning of COG to the required degree 

and recovery of crude tar and sulphur: 

 
a) Gas cooling and tar liquor condensation section. 

b) Combined ammonia and hydrogen sulphide scrubbing. 

c) De-acidifier and ammonia stripper unit. 

d) Sulphur recovery unit. 

e) Naphthalene recovery unit. 

 

 Gas Cooling and Tar-Liquor Condensation Section:  Crude 

COG evolved during carbonization of coal in the ovens will be collected in 

the gas collecting main, where it will be cooled with direct spray of 



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-19 

ammonia liquor.  Crude COG from the gas collecting main will be sucked 

by exhausters through primary gas coolers and electrostatic tar 

precipitators. 

 

 Crude COG after the down-comers will be cooled to a 

temperature of about 21OC in indirect, cross tube type primary gas 

coolers in two stages; in the upper stage with circulating cooling water 

and in the lower stage with circulating chilled water.  The primary gas 

coolers will be provided with requisite extra capacity in the upper part 

(cooling water zone) to take care of probable fluctuations in temperature 

of crude gas.  Coke oven gas after being cooled in the primary gas coolers 

will enter electrostatic tar precipitators (ETP) for separation of tar mist 

from the coke oven gas.  The coke oven gas exhausters will be electric 

motor driven and will be provided with required lubrication, safety, 

idling, and suction condition control arrangement.     

 

 Tar and liquor condensed in the crude gas pipelines, primary 

gas coolers, ETPs and exhausters will be processed in the tar-liquor 

condensation unit.  This will consist of decanting tanks with thick 

tar/ammonia liquor separators, tar centrifuges, condensate pit tanks, 

flushing liquor pumps, condensate pumps etc.  Separated tar will be 

transferred to the oil depot.  Liquor will be transferred by flushing liquor 

pumps to the gas collecting main for cooling of gas.  Excess liquor from 

tar ammonia liquor separating tank will be taken to a separating tank for 

separation of heavy oil from it and will be finally pumped out with excess 

liquor pump to the filtering system.  

 

 Combined Ammonia-Hydrogen Sulphide Removal Unit:  

Coke oven gas from exhauster will be first fed into final cooling stage at 

lower part of hydrogen sulphide scrubber.  Coke oven gas after final 



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-20 

cooling will be cleaned in respect of ammonia and hydrogen sulphide by 

scrubbing with soft water and circulating stripped liquor.   The content of 

ammonia and H2S in the gas will be as given below: 

 
 Ammonia, gm/N cu m .. 0.04 

 H2S, gm/N cu m ..  0.2 

 

 Coke oven gas leaving the exhauster will be admitted to H2S 

scrubbers.  The lower section of H2S scrubbers will be designed for final 

cooling to remove the compression energy of the exhauster.  Scrubbing of 

H2S will be carried out by enriched ammonia liquor and de-acidified 

water.  Soda lime solution will be used at the final stage of the H2S 

scrubber.  Carbon di-oxide, hydrogen cyanide and ammonia present in 

the gas will also be scrubbed during the same operation.   After H2S 

scrubbing, the gas will be taken to ammonia scrubber.  The ammonia will 

be removed from coke oven gas by scrubbing with cooled stripped liquor 

from ammonia still.  Soft water and excess ammonia liquor will be 

admitted at the top and bottom stages of ammonia scrubbers 

respectively.  A combined ammonia and H2S scrubber will also be 

installed as stand-by, in order to achieve un-interrupted operation. 

 
 The enriched liquor from H2S scrubber containing ammonia, 

H2S, carbon-dioxide and HCN will be stripped in the de-acidifier.             

A portion of ammonia vapor will also be admitted to the de-acidifier.          

A portion of de-acidifier liquor will be treated in ammonia still for 

stripping of ammonia.  

 

 The vapor leaving the de-acidifier will contain ammonia, H2S, 

carbon-dioxide and HCN along with water vapor.  For cooling of stripped 

liquor, inter stage circulation and suitable heat recovery tubular heat 

exchangers have been considered.  The circulation of liquors will be 

achieved through pumps.   



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-21 

 Sulphur Recovery Unit:   The vapors from the top of the     

de-acidifier containing ammonia, hydrogen sulphide, water vapour, 

hydrogen cyanide and carbon dioxide etc. will be fed into the sulphur 

recovery plant for destruction of ammonia and production of sulphur.  In 

the reactor, the acid gas will be brought into contact with the required 

quantity of air.  Secondary air will also be added at the lower part of the 

reactor.  Suitable temperature will be maintained in the reactor.  The 

heat generated in the reactor will be utilized for generation of steam in 

the heat recovery boiler.  Most of the heat required for the reaction will be 

generated by partial burning of hydrogen sulphide. The ammonia and 

hydrogen cyanide present in the acid gas is decomposed into hydrogen, 

nitrogen and carbon monoxide by catalytic cracking. The Claus 

conversion will be continued by the catalytic method in the Claus reactor.   

 

 Claus reactor will be followed by a sulphur condenser and 

separator where sulphur will be removed from the process gas. Low 

pressure steam will be produced in the sulphur condenser. The molten 

sulphur will then be fed to the solidification plant for the production of 

sulphur pellets.  The sulphur produced by this process will be of high 

purity (99.5 percent).  The tail gas from the reactor will be introduced to 

the coke oven gas in the suction main.  

 

 The sulphur pellets will be packed and finally transported 

out by truck.  

 

 Naphthalene Scrubbing and Naphthalene Distillation 

Section:  Naphthalene scrubbing from coke oven gas will be carried out 

after removal of ammonia and hydrogen sulphide.  Naphthalene 

scrubbing will be carried out by using petroleum based wash oil.  A small 

portion of the oil will be continuously withdrawn from the system in order 

to restrict the naphthalene build-up in the re-circulating oil.  Rich oil 



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-22 

withdrawn from circulation will be regenerated in naphthalene stripping 

columns.   Heavy sludge / Spent wash oil removed from the unit will be 

taken to spent oil tank for either mixing with tar or for outside disposal. 

Naphthalene strippers will be provided.  The regenerated oil along with 

make-up oil will be introduced to the oil circulating system.  The 

naphthalene fraction recovered will be mixed with crude tar.  

 
 The clean coke oven gas, after naphthalene removal, will be 

fed to the coke oven gas holders. 

 

3.6.2.9 Oil Depot   

 Separate storage for crude tar, wash oil, caustic soda and 

spent wash oil will be provided.  Suitable facilities for loading of crude tar 

and spent wash oil in to road tankers will be provided.  

    

 The clean coke oven gas quality is indicated below in       

Table 3-9: 

 
TABLE 3-9 - COKE OVEN GAS QUALITY  

 

Parameter Value 

Calorific value (net) of COG, kcal/N cu m 4,300 

Typical composition of clean COG, % (v/v):  

H2 52 to 56 

CH4 24 to 26.5 

CO 6.0 to 9.0 

CnHm 2 to 2.6 

CO2 3.0 to 4.0 

O2 0.5 

N2 Balance 

Crude tar, mg/N cum COG 5 

Hydrogen sulphide, mg/N cu m COG 200 

Naphthalene, mg/N cu m COG 150 to 200 

Crude Benzoyl, gm/N cu m COG 35 

Ammonia, mg/N cu m COG 50 

HCN, g/N cum COG 1.5 

 



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-23 

 
3.6.2.10 Coke Quality   

 The desired quality parameters of coke will be as per       

Table 3-10 given below: 

  
TABLE 3-10 - COKE QUALITY  

 

Parameter Value 

Volatile Matter (db), % 1.0 max 

Ash (db), % 11.5  to 12.5 

Sulphur, % 0.65 max 

Moisture, % 0.5 to 1 

Fixed carbon  By difference 

M40 82.0 min 

M10 7.0 max 

CSR 62.0 to 67 

CRI 22 to 26.0 

 

 
3.6.3 BOD Plant 

 The waste water treatment plant (WWTP) is a facility to be 

used for treatment of phenol cyanide containing waste water from COB 

and BPP, by using a new process of A/A/O (Anaerobic, Anoxic, Oxic) and 

double membrane. During degradation of NH3-N in the coking waste 

water, other pollutants such as COD can also be degraded. The waste 

water goes through secondary sedimentation tank into biochemical 

treatment, which mainly includes mixing and reacting tank, and 

coagulation sedimentation tank. The effluent after coagulation 

sedimentation can be discharged out.  The capacity of the BOD plant 

shall be 260 m3/hour. 

 
 The flow diagram is shown in Fig. 3-3 on the next          

page. 



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-24 

 

FIG. 3-3 - BOD PLANT  
 
 

3.6.3.1 Treatment Method 

 This WWTP is mainly used for treatment of the phenol-

cyanide containing waste water from coke making and by-products units, 

which is composed of pre-treatment unit, biochemical treatment unit and 

sludge treatment. 

 

3.6.3.2 Biochemical Treatment 

 The main purpose is to degrade the poisonous substance in 

the coke making wastewater by biochemical reaction of the microbe 

(active sludge) to reduce the COD in the waste water. The biochemical 

treatment unit is mainly composed of anaerobic tank, anoxic tank, 

aerobic tank, secondary settling tank, sludge reflux facilities, blower, 

dosing devices and de-foaming facility, etc. 

 

 The quality of effluent of the biological waste water treatment 

plant is given in Table 3-11 on the next page. 



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-25 

TABLE 3-11 – QUALITY OF EFFLUENT OF THE BIOLOGICAL WASTE 
WATER TREATMENT PLANT  

 

Pollutant 
Phenol, 

mg/l 
Cyanide, 

mg/l 
CODcr, 
mg/l 

NH3-N, 
mg/l 

Oils S.S. pH 

Raw water 700 50 ≤4500 200 ≤50 200 8~9 

Incoming 500 25 ≤3500 100 ≤50 100 8~9 

Outgoing ≤1 ≤0.2 ≤250 ≤50 ≤10 50 6.0~8.5 

 
 

 Waste water generation from coke oven and by-product plant 

shall be 260 m3/hour (with 20 percent margin). 

 

3.6.4 Sinter Plant 

 7.0 MTPA sinter plant will be established as per approval 

vide 2016 EC.  It will comprise of two (2) number plants.  

 
 

3.6.5 Blast Furnace 

3.6.5.1 Production Programme   

To meet the requirement of hot metal in steel melt shops, the 

capacity of the existing blast furnace (BF-1) is proposed to be upgraded 

to produce 3 MTPA from the present 2.04 MTPA by making suitable 

modifications and improving operating parameters and two new blast 

furnaces of 4 MTPA capacity each (BF-2 and 3) will be installed.  

Facilities will be provided for pig casting/granulation of hot metal which 

will be produced for sale as a product. 

 

3.6.5.2 Design Basis   

The new blast furnaces will incorporate all the modern 

technological features.  The existing BF-1 will be operated at higher 

production rate with suitable modifications to reach the targeted 

production.  The design basis of the blast furnaces is given in Table 3-12 

on the next page. 



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-26 

TABLE 3-12 - DESIGN BASIS OF BLAST FURNACE  
 

Item BF-1 BF-2 and  
BF-3 

Hot metal production, MTPA 3 2 x 4 

Useful volume, cu m (approx.) 3200 2 x 4500 

Operating days 350 350 

Productivity, t/(useful volume)/day 
(approx.) 

2.68 2.54 

Burden (typical): 
a) Pellet, % 
b) Sinter, % 

 
60 
40 

 
60 
40 

Oxygen enrichment (avg.), %  12 8 

Coke rate (including nut coke), kg/thm 348 348 

Pulverized coal injection rate, kg/thm 200 200 

Slag rate, kg/thm 336 336 

Coke ash, % 12 12 

Si in metal, % 0.5 to 0.7 0.5 to 0.7 

 Note :  
  Provision for NG/coke oven gas injection in all three BFs. 
 

3.6.5.3 Raw Materials   

The major raw materials for the proposed BF comprises of 

iron ore, sinter, additives, and coke.  Pulverised coal will be injected 

through tuyeres as auxiliary fuel.   The typical analysis of raw materials 

envisaged is given below in Table 3-13: 

 

TABLE 3-13 - TYPICAL ANALYSIS OF RAW MATERIALS FOR HOT 

METAL PRODUCTION (DRY BASIS) 
 

Raw 

Material 

Fe, 

% 

SiO2, 

% 

Al2O3, 

% 

CaO, 

% 

MgO, 

% 

Sinter 54 to 54.3 5 to 5.6 2.3 to 2.8 11.1 to 11.6 1.9 to 2.1 

BF grade 

pellet 

60.5 to 61.5 4.2 to 4.4 2.7 to 2.9 4 to 4.1 0.25 to 0.28 

Limestone 0.32 1.05 0.44 54.01 0.44 

Dolomite 0.10 1.30 0.22 32.12 19.84 

Pyroxenite 0.10 38.32 0.49 2.04 39.37 

Quartzite - 97 1 - - 



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-27 

 

 Coke quality: 

  Ash, % (dry basis) ..  12 
  Moisture, % .. 0.5 
  CSR, % .. 65 (min) 
  CRI, % .. 22 to 25 
 

Coal quality for PCI application: 

  Ash, % (dry basis) ..  9 to 10 
  Fixed carbon, % .. 68 to 72 

 

 Consumption of Raw Material:  The annual requirement of 

raw materials on net and dry basis is given below in Table 3-14. 

 

TABLE 3-14 - ANNUAL CONSUMPTION OF INPUT MATERIALS IN TPY  
 

Materials BF-1 BF-2 and 3 

Charge pellet 2,924,900 7,799,800 

Charge sinter 1,965,800 5,242,200 

Charge coke 1,044,000 2,784,000 

PCI coal 600,000 1,600,000 

Dolomite 21,000 56,000 

Pyroxenite   74,100 197,600 

Quartzite 34,800 92,800 

Note:   Quantities are on net and dry basis.  
 

 

 Hot Metal Quality:  The expected hot metal analysis is 

given below: 

 

 Si, % ..  0.5 to 0.7 
 S, % ..  0.045 (max) 
 P, % ..  0.15 
 

3.6.5.4 Major Facilities  

The production rate of the existing BF-1 will be increased 

from the current levels by BF useful volume by changing to modern 

refractory and efficient cooling system during the relining of BF-1.  



 

ARCELORMITTAL NIPPON STEEL INDIA LIMITED 
Expansion of Integrated Steel Plant from 9.6 to  
15.6 MTPA (Liquid Steel) in Surat District, Gujarat  
Pre-Feasibility Report 
 
3 - Project Description (cont’d) 
 
 

3-28 

Upstream and downstream process and auxiliary facilities will be 